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Eirmgeac) Etogs e Anoffpranong IIntpelxmaidy 1, Tasson Papadepoulou Ave.,, §019 Larmacs
Cyprus Petrolewrn Storage Company Led PO.Box #0275, 5032 Larnaca
Laboratory / Xyjzhe Tel.: +387 24 8141 613

Fax: +357 T4 632 224

P TEST REPORT:  LUBRICATING OTL

Customer: Customs B Excise Department Cur Raef, No: L57/08/15
Nicosia Your Ref. No: N/A
Attention:  Mr C. Papadopoul 55 Date of test performance:  09-15/04/2015

Sample Description: *Medium Base Qil SN 900" In metallic container.
Sample grigin / source: Container TGHU 0761075 (Seal No. 308045).
Lab. receipt date: 07/04/2015

TEST RESULTS
PROFPERTY - £'NITS TEST METHOD RESULTS
 Density at 15 °C ' &l ASTM D4052 0,3981
ASTM Colour - ASTM D500 3.5
Kinematic Viscosity at 40 °C ¢St ASTM D445 3382
Sulpiwir content % {m/m) IP 336 0,29
Flash point C.Q.C. 'C ASTM G2 270
Pour paint "C ASTM 97 -
Acid Number meKOH/z ASTM D$74 0,03
REMARKS
Noane.

it

Date of issue: 17/04/2015 A. Fitentzides
Head of Laboratory

Mota_1: Thig report shall not be reproduced sxcapt la full, witBout vrithes appraval of the Leboratory
Note, I! The rosuits reialn anly 10 the fems tested
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Apduse Eisag Eidog MiboSog Awotéheopa

FXK:. | Texgmpiou Efitaong Eféraang
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MEG 03 07 100; «Tpoobiopapc tywectuy ouawin ot Aotuvauwd Tesuderia, bt Goopoiovpapia YirtpuSpng
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ASTM1618,




